CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 * Fax (386)752-5456 122
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 = Fax (304)381-8902 |[|_AB NO.: 641
R COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:

ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
« psi: 4000 46 .
o days: 28
Z |Mix Type:
‘% Normal Wt. [] Lightweight [ Mortar Mix ~ [[] Pump Mix [ ] Grout [] other:
g Plasticizer Added: []Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:

01/08/24 1:25 AM 2:12 AM J. Green
|<_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4521 7021884 10 -

2 Extra Water Added at Job Site: ] Yes No If"Yes" gal: - Extra Water Authorized by:
< Cy.: === N
%’ Plasticizer Added at Job Site: gal.: C.y.:
‘:‘s Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 41 60 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
[ e Yes [INo  [] Unknown Yes [ ]No
Location of Concrete Placement: Interior Slab
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:S:) DIATT:-I; SPEC'IA'\;EE,: ?slem ) TO(';:bn:(:)AD TEST (Spr'E)NGTH F;:ziS:E TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 60,330 4750 4
B 01/09/24 01/22/24 14 | 4.02 12.69 65,090 5130 5
C 01/09/24 02/05/24 28
D 01/09/24 02/05/24 | 28
E 01/09/24 HOLD H
F
G

REMARKS:

The lest results presenled in this report are specific only to the samples lesled at the time of
tesling. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between {est locations and change with time, sound judgement
should be exercised with lime, sound judgement should be exercised with regard to the use and
interpretation of ihe dala. This report shall not be reproduced withoul prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC e
J N 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax {386)752-5456 123
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 [_AB NO.: 642
el COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client; Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
IS Specified Strength for Structure: Stump (inches): Air Content (percent):
< psi: 4000 4.6 -,
o days: 28
LZD Mix Type:
& Normal Wt. [] Lightweight [T™ortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [J Atplant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 2:20 AM 3:18 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
g 4240 7021889 10 -
2 Extra Water Added at Job Site: 1 Yes No If"Yes" gal.. - Extra Water Authorized by:
=4 Cy.. == .
;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.75 41 64 o
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
s un Yes [JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Interior Cooler Slab
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATTiiT) SF'ECL&;E:?iEm ) TO(.;:::":(Z;\D TEST (SPTSIE)NGTH FTI;YAF(‘ZE'EI'L?I:E TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 58,870 4640 5
B 01/09/24 02/05/24 14 4.02 12.69 63,420 5000 5
C 01/09/24 02/05/24 28
D 01/09/24 02/05/24 28
E 01/09/24 HOLD H
F
G
REMARKS: | ——] [=—=m s mm
<P L

The test results presenled in Lhis repart are specific only to the samples tesled al the time of Type 1 e tamm P2 2 TYP: e .
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Sinze material condilions can vary between test locations and change with lime, sound judgement a2 ol o g eone oh e ot o9 cones

should be exercised with time, sound judgement should be exercised with regard to the use and

interprelalion of the data. This report shall not be reproduced without prior approval of the auther — =
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CAL-TECH TESTING, INC ik
] u 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386)752-5456 124
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 ¢ Fax (904)381-8902 || AB NO.: 643
ormen ™ COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File

Concrete Supplier:

Smyrna Ready Mix Concrete

Report Date:

IS Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(a] days: 28
5 Mix Type:
b Normal Wt. [] Lightweight [ ] Mortar Mix  [_] Pump Mix [ Grout [ other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 3:00 AM 4:26 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4026 7021894 10 -
S Extra Water Added at Job Site: []Yes No [f"Yes" gal.. == Extra Water Authorized by:
< Cy.. - .
_;' Plasticizer Added at Job Site: gal.: C.y.!
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6.25 41 64 s
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ INo  [] Unknown Yes [ |No
Location of Concrete Placement: Interior Cooler Slab
Note: Slump above specified requirements
SPECIMEN |.D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:Sy: = ATE(ET) SFECE;EE: ?stm ) TO(::":":C:;‘D TEST :ESNGTH F;YAF::ETSRFE TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 61,090 4810 4
B 01/09/24 01/22/24 14 | 4.02 12.69 66,610 5250 4
C 01/09/24 02/05/24 | 28
D 01/09/24 02/05/24 | 28
E 01/09/24 HOLD H
F
G

REMARKS:

The tesl results presented in this report are specific only to lhe samples tested at the time of
testing. The test was performed in accordance with generally accepted methods and standards
Sinee material conditions can vary between tesl locations and change with time, sound judgement
shuouid be exercised with time, sound judgement should be exercised with regard to the use and
linterpretatian of the data. This report shall not be reproduced without priar approval of (he author
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL. 32056 ¢ (386) 755-3633 « Fax (386)752-5456 125
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 644
o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lll
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
[a) days: 28
<Z |Mix Type:
% Normal Wt. (] Lightweight [ Mortar Mix  [] PumpMix [ ] Grout [ other:
g Plasticizer Added: [ Yes No If "Yes", [JAtpPiant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 3:51 AM 5:23 AM J. Green
|<_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4162 7021899 10 —-
S Extra Water Added at Job Site: (] Yes No If"Yes" gal: == Extra Water Authorized by:
< Cy: =
: Plasticizer Added at Job Site: gal.: c.y.: -
‘:u Stump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 7 41 63 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [JNo [ Unknown Yes [ |No
Location of Concrete Placement: Interior Cooler Slab
Note: Slump above specified requirements
SPECIMEN 1.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (2;':) = ATE(:I T) SPECL“QQZ'EZ ; To(ztnﬁfo TEST (T:SNGTH FLXZETS;E TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 55,750 4390 4
B 01/09/24 01/22/24 14 | 4.02 12.69 62,330 4910 4
Cc 01/09/24 02/05/24 28
D 01/09/24 02/05/24 28
E 01/09/24 HOLD H
F
G
REMARKS: R—= ]y e E }
| il ™ lu\ }\

The {est results presenied in this report are specific only 1o the samples tested at the time of
testing, The test was performed in accordance wilh generally accepled melhods and standards
Slnce material conditions can vary between tesl locations and change with time, sound judgement

shauld be exercised with time, sound judgement should be exercised with

|interpretation of the data. This reporl shali not be reproduced wilhout prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 126
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 || AB NO.: 645
ey o
“orecamcny COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(a] days: 28
5 Mix Type:
> Normal Wt. [] Lightweight [ ] Mortar Mix ] Pump Mix ] Grout [] Other:
g Plasticizer Added: ] Yes No if "Yes", [JAtpPiant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 4:52 AM 6:22 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4538 7021904 10 o
8 Extra Water Added at Job Site: ] Yes No If"Yes" gal.. =« Extra Water Authorized by:
< cy.: - _
: Plasticizer Added at Job Site: gal.: c.y.i
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 7.75 42 61 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ ]No  [] Unknown Yes [ INo
Location of Concrete Placement: Interior Cooler Slab
Note: Slump above specified requirements
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (;G;) DIATE(iij SFECJ:;EE!: T:Em ) TO(';:[I:HIEZ;\D TEST (SPTSRIE)NGTH F-I;YAZI‘EI‘LCJ);E TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 58,440 4610 4
B 01/09/24 01/22/24 14 | 4.02 12.69 64,270 5060 4
C 01/09/24 02/05/24 28
D 01/09/24 02/05/24 28
E 01/09/24 HOLD H
F
G
REMARKS: ‘ e I T -
s 3
|- . ~
The tesi resulls presenied in this report are specific only to the samples lesled at the time of Type 1 Typa Type3 .
testing The tesl was performed in accordance with generally accepled melhods and standards il el by bt tecea e e naibend T e o,
Since material conditions can vary between lest localions and change with time, sound judgement e i e et tonmed anan
should be exercised with time, sound judg should be with regard to the use and |
inlerprelalion of the data. This reporl shall nol be reproduced wilhout prior approval of the author. i ————
|
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Respectfully Submitted,
CAL-TECH TESTING, INC.




FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY FYLINDER SET NO:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 - Fax (386)752-5456 127
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 - Fax (904)381-8902 || AB NO.: 646

Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
- psi: 4000 46 .
a days: 28
(ZD Mix Type:
* Normal Wt. [] Lightweight [IMortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If"Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 6:14 AM 7:19 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7021909 10 -—
g Extra Water Added at Job Site: [ Yes No  If"Yes" gal.. - Extra Water Authorized by:
< Cy. = _
;' Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F}): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6.5 42 62 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR - Yes [ INo  []Unknown Yes [ ]No
Location of Concrete Placement: Interior Cooler Slab
Note: Slump above specified requirements
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:f;: DI:EU?; SPECIA'\;EEZ iliEm) TC)(:::;”:C:)AD TEST (SstRIE)NGTH F-IR—IFQ:ZFSI:E TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 54,660 4310 5
B 01/09/24 01/22/24 14 4.02 12.69 61,510 4850 4
Cc 01/09/24 02/05/24 | 28
D 01/09/24 02/05/24 | 28
E 01/09/24 HOLD H
F
G
REMARKS: | = B} B
% ,‘)ﬂq E ] I ! } %&\
Y e W P \ y

The test results presented in lhis reporl are specific only to he samples tested at the time of Type 1 — Type 2 cot 'ryv:?; - na
; . . | 200 i ane o Urn e verti ocHin
testing. The test was performed in accordance with generally accepied methods and standards ] Y i i T T T o e e Loy rongh Dot anas. no welr |
Since material conditions can vary between lest locations and change with lime, sound judgement i Treieh Eeen R D i i formed cones .
should be exercised wilh ime, sound judgement should be exercised with regard 1o the use and
Imterpratation of the data. This report shall not be reproduced witheul prior approval of the author | =~
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Respectfully Submitted,

CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC [
y u 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
* P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 « Fax (386)752-5456 128
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 647
et COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I!|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<£ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 -
o days: 28
g Mix Type:
* Normal wt. [] Lightweight [ Mortar Mix [ ] PumpMix [ ] Grout [ other:
g Plasticizer Added: []Yes No If "Yes", [JatPant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 7:10 AM 8:21 AM J. Green
IS Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
<< 4160 7021914 10 -
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: === Extra Water Authorized by:
< cy.. == N
; Plasticizer Added at Job Site: gal.: cy.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
fa 5.5 44 63 —
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [JNo  [] Unknown Yes [ INo
Location of Concrete Placement: Interior Cooler Slab
SPECIMEN {.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATE(:ISS SPEC;I\;??:EM) TO(:‘:;":E;‘D TEST (S’JT:LE)NGTH F;:TZE'EI'S:E TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 61,550 4850 4
B 01/09/24 02/05/24 14 | 4.02 12.69 67,090 5290 4
(] 01/09/24 02/05/24 28
D 01/09/24 02/05/24 28
E 01/09/24 HOLD H
F
G
REMARKS: o p— ]
| X (] [
i ™ LN h

The test resulis presenied in this report are specific only to the samples lesled at the time of
tesling. The test was performed in accordance wilh generally accepled melhods and standards
Since malerial conditions can vary between tesl locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard 1o the use and
interpretation of Lhe data. This report shall not be reproduced without prior approval of the author.

Respectfully Submitted,
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CAL'TECH TESTING, INC. s 23-00297-01

ENGINEERING & TESTING LABORATORY CYLINDER SET NOz:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 129
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 + Fax (904)381-8902  |LAB NO.: 648

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ill
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
Q days: 28
g Mix Type:
* Normal Wt, [] Lightweight (I Mortar Mix [ Pump Mix  [] Grout [] other:
g Plasticizer Added: [] Yes No If "Yes", [ ]AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/09/24 2:43 AM 3112 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7021929 10 ---
2 Extra Water Added at Job Site: [] Yes No If"Yes" gal: - Extra Water Authorized by:
< Cy. - N
%' Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 5.5 61 67 ---
d Air Content (% by vol.). ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [JNo  [] Unknown Yes [INo
Location of Concrete Placement: Pour 32 Interior Slab
SPECIMEN | D LAB NO DATE RECEIVED INLAB|  DATE TESTED (dAaGyE) = ATijT) SPEC:\“:{EE': T:Em S Tﬂlﬁﬁnﬁfc’ TEST ZTI'_E)NGT” F.IR-YAZI'EI'S;E TESTED BY
A 01/09/24 01/16/24 7 4.02 12.69 58,970 4650 4
B 01/09/24 01/23/24 14 | 4.02 12.69 63,990 5040 4
(od 01/09/24 02/06/24 28
D 01/09/24 02/06/24 28
E 01/09/24 HOLD H
F
G
REMARKS: S e ———
% 1] [ !
= ™~ -
|_/' . - i <
The test resulls presented in this reporl are specific only to the samples tested at the time of Type 1 Type 2 Type 3 ~
testing. The tesl was performed in accordance with generally accepted methods and standards et o D i T e o ane. ot Both Grds, a5 wetl
Since material conditions can vary between lesl locations and change with time, sound judgement i D (G B0t s g B gl formed cones

shauld be exercised with time, sound judgement should be exercised wilh regard to the use and ‘

Interpretatian of (he data. This reparl shall not be reproduced without prior approval of Lhe aulhor e ~
‘ ] T
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Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
23-00297-01

CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 « Fax (386)752-5456 130
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 ¢ Fax (904)381-8902 |LAB NO.: 649

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Stellar, 2900 Hartley Road, Jacksonville, FL 32257
US Cold Storage - Building Expansion Phase Il

g K
R TTSTEN

Client:
Project Name:

Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_f Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 o
o days: 28
5 Mix Type:
> Normal Wt. [] Lightweight [J Mortar Mix [ ] Pump Mix [ ] Grout [ ] Other:
g Plasticizer Added: [ Yes No If "Yes", []atPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/09/24 3:25 AM 3:50 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4538 7021934 10 -
S Extra Water Added at Job Site: [ Yes No  If"Yes" gal: e Extra Water Authorized by:
< cy.. = .
: Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches}): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6.5 60 68 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i . Yes [ INo  []Unknown Yes [_JNo
Location of Concrete Placement: Pour #2 Interior Slab
Note: Slump above specified requirements
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (Z‘SE) = :iﬁ; SFEC:F‘E: ?:Em) To(z:l':"';‘:;@ TesT (S::‘IE)NGTH F;;ZETS;E TESTED BY
A 01/09/24 01/16/24 7 4.02 12.69 66,370 5230 4
B 01/09/24 01/23/24 14 4.02 12.69 70,550 5560 4
Cc 01/09/24 02/06/24 28
D 01/09/24 02/06/24 28
E 01/09/24 HOLD H
F
G
REMARKS: e T Y
Mg W R
The test results presented in this report are specific anly to the samples tested at the time of . & 5 T - S o P2,
cones an hoth ands, lesa and, vertical crackns sunaing IRFOUGE DO ardmn., no sl

testing. The test was performed in accordance with generally accepled methods and standards
Since material conditions can vary between lest localions and change with ime, sound judgement
should be exercised wilh time, sound judgement should be exercised with regard to the use and
inlerpretation of the data This report shall not be reproduced wilhout prior approval of the author >
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Respectfully Submitted,
CAL-TECH TESTING, INC.




CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:

23-00297-01

CYLINDER SET NO.:

testirig. The test was performed in accordance with generally accepted methods and standards

Reasonably well-tormed
cones on both enda, lass

through caps, No well-

ond. vertical cracke running

defned cone on other end

Tirougn both ands, No weil-
formed cones

P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 131
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 » Fax (904)381-8902 |L_AB NO.: 650
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_£ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
o days: 28
g Mix Type:
> Normal Wt. [] Lightweight (1 Mortar Mix []PumpMix [ ] Grout (] other:
qu Plasticizer Added: (] Yes No If "Yes", [J AtpPiant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/09/24 4:09 AM 4:39 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7021939 10 -
3 Extra Water Added at Job Site: [ Yes No [F"Yes" gal: - _ |Extra Water Authorized by:
< Cy.l -
;' Plasticizer Added at Job Site: gal.: C.y. -
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5.25 61 68 e
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o g Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Pour #2 Interior Slab
SPECIMEN LD. LAB NO DATE RECEIVED INLAB|  DATE TESTED (’:fy'i) 5 A“Zj T) SPECL“;Z fs'jEm ; To(z:t":c:;xo TEST (SPTSNGTH F;‘;T:ETS;E TESTED BY
A 01/09/24 01/16/24 7 4.02 12.69 62,000 4890 5
B 01/09/24 01/23/24 14 | 4.02 12.69 64,830 5110 4
Cc 01/09/24 02/06/24 28
D 01/09/24 02/06/24 28
E 01/09/24 HOLD H
F
G
REMARKS: ‘ | — ]
< | U i
L N ~ N
Th test results presented in this report are specific anly to the samples tested al lhe time of ‘ Type 1 ot P2 cotumme e croening
|

Since malerial conditions can vary between lest localions and change wilh time, sound judgement

should be exercised with time, sound judgement should be exercised wilh regard lo Lhe use and
Interpratation of the data. This report shall not be reproduced without prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC. |7 e

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 * Fax (386)752-5456 132
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 || AB NO.: 651

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
o days: 28
g Mix Type:
® Normal Wt. [ Lightweight [ Mortar Mix [ ] PumpMix [ ] Grout [] other:
qu Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/09/24 4:54 AM 5:17 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4538 7021944 10
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - Extra Water Authorized by:
< CY.. == .
: Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 62 68 -
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ JNo [ Unknown Yes [ ]No
Location of Concrete Placement: Pour #2 Interior Slab
SPECIMEN [.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:fy’i) DIATZ:I; SPEC'LN::J\ ?;iEin ) TO(::;”ZCS))AD TEST (SstRIE)NGTH F;YAFéil?;E TESTED BY
A 01/09/24 01/16/24 7 4.02 12.69 59,620 4700 5
B 01/09/24 01/23/24 14 4.02 12.69 62,750 4940 4
C 01/09/24 02/06/24 | 28
D 01/09/24 02/06/24 | 28
E HOLD H
F
G
REMARKS: —] I——r . i —

The test results presented in this report are specific only to the samples tested at the time of
testing, The test was performed in accordance with generally accepted melhods and standards
Since material conditions can vary between test locations and change wilh time, sound judgement
should be exercised with time, sound judgement should be exercised wilh regard to the use and
interpretation of the dala. This report shall not be reproduced wilhout prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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Reasonably weol-tarmad Wel-tarmed cane on one Columner vertice cracking
cones on toth ends, losa end, vortcal cracks running through both ends. no well-
wmn 1 In. [25 mm) of Hrough caps, no weell formed conas
cracking through caps defrmed cone on other end
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Reviewed By: = 3 5
Licensed, F Noi /! 65




should be exercised with lime, sound judgement should be exercised with regard to the use and

interpretation of the data, This report shall not be reproduced without prior approval of the auther.
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 133
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 || AB NO.: 652
"t"(,- % -
StecaRen COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
o days: 28
5 Mix Type:
& Normal Wt [] Lightweight (I Mortar Mix ] Pump Mix [ ] Grout [] other:
"'Q" Plasticizer Added: [ Yes No If "Yes", [ ]AtPlant [_] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/09/24 5:36 AM 6:04 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7021949 10 —
2 Extra Water Added at Job Site: [ Yes No [f"Yes" gal: - Extra Water Authorized by:
< Cy.. == .
_;' Plasticizer Added at Job Site: gal.: i C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4.5 63 69 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e = Yes [INo  [] Unknown Yes [ ]No
Location of Concrete Placement: Pour #2 Interior Slab
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (235) = ; E(ET) SPE‘::;EE'; (ss":Em = To(zﬁl';nﬁ)“’ TEST (sstRlE)NGTH F;l’:ll‘er:E TESTED BY
A 01/09/24 01/16/24 7 4.02 12.69 58,360 4600 5
B 01/09/24 02/06/24 14 | 4.02 12.69 63,060 4970 4
C 01/09/24 02/06/24 28
D 01/09/24 02/06/24 28
E 01/09/24 HOLD H
F
G
REMARKS: I —J T e E i ‘
ST ]
The test resulls presented in this report are specific only 1o the samples lesled at (he Lime of Typo Typres 2 _ Typm 3
testing. The test was performed in accordance with generally accepted methods and standards N Y e e i P ey et olipdeito i
Since malerial conditions can vary between fest locations and change with time, sound judgement Bty S DL o s S e forimed cones

tH+

Al ! .
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Respectfully Submitted, L VW NS@ ~'nz
CAL-TECH TESTING, INC. Reviewed By: i No. B&EEEn % 3
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FILE NO.:
on Tesg; CAL-TECH TESTING, INC 23-00297-01
_;_-)?" ' ’% ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
¥ P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 134
f_l ;; 2907 Spring Glen Road, Jacksonville, FL 32207 = (904)381-8901 » Fax (904)381-8902 ||_LAB NO.: 655
% gﬁ" "95
vty COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
=] days: 28
6 Mix Type:
b Normal Wt. [ ] Lightweight [ Mortar Mix [ Pump Mix [ ] Grout [] other:
g Plasticizer Added: [] Yes No If "Yes", [ ]AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 2:45 AM 3:18 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4591 7021953 10 ---
2 Extra Water Added at Job Site: ] Yes No If"Yes" gal: == Extra Water Authorized by:
< cy.. =-- .
: Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F). ASTM C172 |Wet Weight (p.c.f.):
o 5 46 65 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ i Yes [ JNo [ Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN [.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (’:fy'; o :E(:; spea:mg Z;Em) To(xtnﬁ;m . (SEI_E)NGTH F;YAF(':ETS;E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 68,400 5390 4
B 01/11/24 02/07/24 14 | 4.02 12.69 73,560 5800 4
(o4 01/11/24 02/07/24 28
D 01/11/24 02/07/24 28
E 01/11/24 HOLD H
F
G
REMARKS: T = | E———
> L A B i
The fest resulls presenled in this report are specific only 1o the samples tested al the time of Typw 1 e 2 Tyme 3 -2
testing. The test was performed in accordance with generally accepted methods and standards. Plocvicssiogimaad Forgieanhisubiii st ,‘,T’Q"'L:.'.’.f:.f_';’“,ff';.“,::::n oot lieh b edichacioti sl
Since material conditions can vary between lest locations and change with lime, sound judgement i s e S e onaRe
should be exercised with time, sound judgemenl should be exercised with regard lo the use and
interprelalion of the data. This report shall not be repreduced withoul prior approval of the author. = |
\ A
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CAL-TECH TESTING, INC. [ o

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 135
2907 Spring Glen Road, Jacksonville, FL 32207 » (3904)381-8301 » Fax (904)381-8902 |LAB NO.: 656

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase l!
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 =
(@] days: 28
f‘) Mix Type:
o Normal Wt. [ Lightweight (] Mortar Mix ] PumpMix [ ] Grout [] other:
un" Plasticizer Added: []Yes No If"Yes", [] AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 3:25 AM 3:56 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4538 7021958 10 —
g Extra Water Added at Job Site: [] Yes No If"Yes" gal.. - Extra Water Authorized by:
< C.y.l  me- .
%' Plasticizer Added at Job Site: gal.: : c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 45 61 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR - Yes [INo  [] unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN | D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;E) 5 :E(jr) SPEC:;’;';?:EM TO(:;:tnLu?D TEST :)TIE)NGT” F;:ES:E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 63,540 5010 4
B 01/11/24 01/24/24 14 4.02 12.69 66,270 5220 4
(o4 01/11/24 02/07/24 28
D 01/11/24 02/07/24 | 28
E 01/11/24 HOLD H
F
G
REMARKS: —— =<
> P LY B AR

T v 2

The lesl results presented in this report are specific only ta lhe samples tested at the time of Type 1 . = . = SO
testing  The lest was performed in accordance with generally accepted methods and siandards. Rtimnionednagiet dhogs sboafi lizeid Pl bt ondi il Fo=prtiib bl b s el o
Since material conditions can vary between lest locations and change with time, sound judgement A e B3l ol o it O fommes
should be exercised with time, sound jud should be ised with regard to the use and
interpretation of the dala. This report shall not be reproduced withoul prior approval of the author //—
~
-
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Respectfully Submitted,

CAL-TECH TESTING, INC.




CAL-TECH TESTING, INC.

FILE NO.:
23-00297-01

ENGINEERING & TESTING LABORATORY

CYLINDER SET NO.:

P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 - Fax (386)752-5456 136
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 |_AB NO.: 657
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lli
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 —-—
a days: 28
5 Mix Type:
b Normal Wt. [] Lightweight [] Mortar Mix [ Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [ AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 4:14 AM 4:36 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4236 7021963 10 ---
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal; -- Extra Water Authorized by:
< C.y.. ==
_;' Plasticizer Added at Job Site: gal.: C.y.: o
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 45 64 dia
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ |No [ ] Unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN | D, LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fy'; = ATET) SPEE'A“;EET\ ?slem > TO(TP';LLdecS’)AD TEST (SPT:IE)NGT” F;ZETS:E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 65,420 5160 4
B 01/11/24 01/24/24 14 | 4.02 12.69 69,330 5460 4
C 01/11/24 02/07/24 28
D 01/11/24 02/07/24 | 28
E 01/11/24 HOLD H
F
G
—

] J— i

REMARKS:

-
Pl

i}

MU

The test results presented in this reporl are specific only 1o he samples tested at the lime of

testing. The lest was performed in accordance with generally accepted methods and standards conas an b
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Since matertal condilions can vary between {esl localions and change with time, sound judgement G s |
should be exercised wilh lime, sound judgement should be exercised with regard to the use and
interpretation of the data This reporl shall not be reproduced without prior approval of ihe author. | [~ =
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CAL-TECH TESTING, INC.

A
“T.‘?\*\ - —c‘f -
\\ 'S - ‘-. gesre ., )

= [ _r: ] =
r '5;3( STATE OF o f
Ot &S



CAL-TECH TESTING, INC.

FILE NO.:

Tne test resulls presented in this report are specific only lo the samples les|

ted al the time of

and

testing. The test was performed in accordance with generally pted

Respectfully Submitted,
CAL-TECH TESTING, INC.

ds

Since malerial conditions can vary between test iocalions and change with lime, sound judgement
should be exercised with time, sound judgement should be exercised with regard lo Lhe use and
|interprefation of the dala. This report shall not be reproduced without prior approval of the author.
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23-00297-01
ENGINEERING & TESTING LABORATORY EYEINDER SETHO=
P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 * Fax (386)752-5456 137
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 658
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyma Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
P psi: 4000 46 .
(=] days: 28
% Mix Type:
% Normal Wt. ] Lightweight I Mortar Mix ~ [_] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 4:59 AM 5:29 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7021968 10 -—
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.: = Extra Water Authorized by:
< CY.. === .
: Plasticizer Added at Job Site: gal.: cy.:
‘!:u Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6.5 43 61 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ — Yes [[No [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN |D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:Sy'i) = ATE;:] T) SFECL?EZ T:Em ) To(x‘tnzc:;m TEST (SPTIE)NGTH F;YAZETS;E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 60,590 4770 4
B 01/11/24 01/24/24 14 | 4.02 12.69 64,060 5050 4
C 01/11/24 02/07/24 | 28
D 01/11/24 02/07/24 28
E 01/11/24 HOLD H
F
G
REMARKS: ‘ —— J=—=m 125
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CAL-TECH TESTING,; INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 « Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902

FILE NO.:

23-00297-01
CYLINDER SET NO.:
138
659

LAB NO.:

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Stellar, 2900 Hartley Road, Jacksonville, FL 32257

Client:
Project Name: US Cold Storage - Building Expansion Phase i|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
[a] days: 28
g Mix Type:
o Normal Wt. (] Lightweight [} Mortar Mix  [_] Pump Mix [ ] Grout ] other:
g Plasticizer Added: []Yes No If "Yes", [ ]AtPlant [ | At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 5:43 AM 6:02 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Woeather Conditions:
< 4591 7021973 10 ---
g Extra Water Added at Job Site: [ ves No lf"Yes" gal: - Extra Water Authorized by:
< Cy.l  wem .
: Plasticizer Added at Job Site: gal.: c.y..
tcu Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 8 42 59 ——n
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o s Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (dA;;yE) D“;I'E(:'I; SPECLI\;EEriszm ) TO(;':::”:Z;\D TEST (SPT?IE)NGTH F;YAZE'LCJ);E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 66,030 5200 4
B 01/11/24 01/24/24 14 4.02 12.69 69,480 5480 4
C 01/11/24 02/07/24 28
D 01/11/24 02/07/24 28
E 01/11/24 HOLD H
F
G

REMARKS:

shouid be exercised with lime, sound judgeme
inferpretaiion of lhe dala. This report shall not

The test resulls presented in this report are specific only to the samples iested al the time of
lesling. The test was performed in accordance with generally accepled melhods and slandards
Since material conditions can vary between test locations and change with time, sound judgement
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nl should be exercised with regard to the use and
be reproduced wilhout prior approval of the author.
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. FILE NO.:
o Tesq, CAL-TECH TESTING, INC. 23-00267-01
SAONS
N\, ENGINEERING & TESTING LABORATORY CYLINDER SETNO:
' P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 139
51 ;; 2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 - Fax (904)381-8902 | AB NO.: 662
2 &
B 2
Orcamens’ COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
e psi: 4000 46 .
Q days: 28
(ZD Mix Type:
& Normal Wt. [] Lightweight [ ™ortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [J AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 2:35 AM 3:03 AM J. Green
'S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
g 7067 7021984 10 —_—
2 Extra Water Added at Job Site: ] Yes No If"Yes" gal: -~ Extra Water Authorized by:
< C.Yy.. =-— -
;' Plasticizer Added at Job Site: gal.: C.y.:
g Sltump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
fa) 6.75 41 57 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (235) S AT iﬁ: SPECL“QZ': ?slem) Tc’(Z:l';n';cs’)AD TEST ZTSRSNGTH F:L?TS:E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 65,770 5180 4
B 01/12/24 01/25/24 14 4.02 12.69 70,120 5530 4
C 01/12/24 02/08/24 28
D 01/12/24 02/08/24 | 28
E 01/12/24 HOLD H
F
G

REMARKS:

The test resulis presented in this report are specific only (o the samples tested al the lime of
testing, The lesl was performed in accordance with generally accepted methods and standards
Since material conditions can vary between iest focations and change with time, sound judgement
shouid be exercised with time, sound judgement should be exercised wilh regard 1o the use and
interpretation of the data. This report shall not be reproduced withoul prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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s Teseg, CAL-TECH TESTING, INC. e 23-00297-01
3 b ‘3,, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 140
21 ;; 2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 « Fax (904)381-8902 |LAB NO.: 663
Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:

The test resuits presented in this report are specific only to the samples tested at the lime of

FROanonatily weal-Tomea

|<£ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
(ZD Mix Type:
5 Normal Wt. [] Lightweight [ Mortar Mix ] Pump Mix [ ] Grout ] other:
'a" Plasticizer Added: [ Yes No If "Yes", [ ] AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 3:35 AM 4:06 AM J. Green
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4538 7021989 10 e
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.. - Extra Water Authorized by:
< cy.: == _
;' Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 7 41 58 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ ]No [ Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (::y: DI:E(:.: SPECL“;EE: (Ssleln ) TO(.IF;:::nLd(:;‘D TEST (SstR'E)NGTH F;YAzEI'UOF;E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 64,420 5080 4
B 01/12/24 01/25/24 14 | 4.02 12.69 66,610 5250 4
C 01/12/24 02/08/24 28
D 01/12/24 02/08/24 28
E 01/12/24 HOLD H
F
G
REMARKS: ——T <3 e e
S
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Since malerial conditions can vary between test locations and change wilh time, sound judgement kool plehbpaip AL catreruighs S s Ie oS Tt
should be exercised wilh time, sound jud: should be ised with regard {o the use and
interpretation of the data This report shall nol be reproduced withaut prior approval of the author, = - =y
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 141
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 - Fax (904)381-8902 |LAB NO.: 664
et COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar icc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
l<_[ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(a] days: 28
5 Mix Type:
o Normal Wt. [ Lightweight [ I™ortar Mix [ Pump Mix ] Grout [] other:
un'l Plasticizer Added: [] Yes No If "Yes", [1AtPiant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 4:22 AM 5:06 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7021994 10 ---
2 Extra Water Added at Job Site: [ Yes No M"Yes" gal.. -- Extra Water Authorized by:
< cy.: - .
_;' Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 4.5 39 60 -
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ |No [ ] Unknown Yes [ JNo
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN (D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (d"fy'; = ATT:T) SPECL“;Z'; 2§Ein) Tciz‘:tn';cs’;m TEST ZTIE)NGTH F&ZETS:E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 60,810 4790 4
B 01/12/24 01/25/24 14 4.02 12.69 65,530 5160 4
C 01/12/24 02/08/24 28
D 01/12/24 02/08/24 28
E 01/12/24 HOLD H
F
G

REMARKS:

X</
|~

R

The lest results presented in this reporl are specific only to the samples {ested al the lime of
testing  The test was performed in accordance with generally accepted methods and standards
Since malerial conditions can vary between test locafions and change wilh lime, sound judgement
should be exercised wilh time, sound judgement should be exercised with regard to the use and
interpretation of the dala. This report shall not be reproduced without prior approval of Lhe author
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CAL-TECH TESTING, INC.
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FILE NO.:

CAL-TECH TESTING, INC. 230029701

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 142
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 [ AB NO.: 665
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ill
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(a] days: 28
5 Mix Type:
b Normal Wt. |:] Lightweight ] Mortar Mix (] pump Mix [] Grout [] Other:
& [Plasticizer Added: (] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 4:52 AM 5:55 AM J. Green
< |Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
<< 4164 7022000 10 -
- Extra Water Added at Job Site: Yes JINo f"Yes" gal: - Extra Water Authorized by:
. [/]
< C.y.. = N
'_cl Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 39 60 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ INo [ ] Unknown Yes [ JNo
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN I D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fyf) = AT ii; SPECL“';? (sslzgin) Tci:”:tﬂﬁf“ TEST (spT:E)NGTH F;}ZETS;E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 62,550 4930 4
B 01/12/24 01/25/24 14 | 4.02 12.69 65,870 5190 4
C 01/12/24 02/08/24 28
D 01/12/24 02/08/24 28
E 01/12/24 HOLD H
F
G
REMARKS: — e —
< X SR
7N A ~
| I & L L -
The tesl results presented in this reporl are specific only 10 the samples lesled at the time of Type 1 Y = Type 3 )
lesting. The lest was performed in accordance with generally accepted methods and standards ot A i s e e S A b gt L il ooty |
Since material condilions can vary between test locations and change with time, sound judgement [ e o Lbsrdicecs A ohte o
should be exercised with ime, sound judgement should be exercised with regard to the use and
interpretation of lhe data This report shall not be reproduced wilhout prior approval of ihe author P ]
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902

FILE NO.:
23-00297-01

CYLINDER SET NO.:
143

LAB NO.: 666

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar icc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000
(=) days: 28 4-6 o
5 Mix Type:
b Normal Wt. [] Lightweight [] Mortar Mix ] Pump Mix [ ] Grout [ other:
"g Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 5:49 AM 6:54 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load {(c.y.): Weather Conditions:
< 7067 7022005 10 -
g Extra Water Added at Job Site: [] Yes No If"Yes" gal.: e Extra Water Authorized by:
< CY.: = _
_:: Plasticizer Added at Job Site: gal.: C.y.:
FB Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6.5 39 62 -
l.-ul Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ JNo [ ] Unknown Yes [ INo
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN 1.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (::,E) = AT TET) SPEC;':? ffm ; TO(';:tn:(:;\D TEST (SPTIE)NGTH F;:'ZiS:E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 64,320 5070 5
B 01/12/24 01/25/24 14 4.02 12.69 68,090 5370 4
C 01/12/24 02/08/24 28
D 01/12/24 02/08/24 28
E 01/12/24 HOLD H
F
G
REMARKS:
| O [

The test resulls presented in this report are specific only to the samples tesled at the time of
tesling The test was performed in accordance wilh generally accepted melhods and standards
Sinca material conditions can vary between test locations and change wilh time, sound jt

| Reasonably wal-tormed
cones on both ands, less

han 1 0. (25

should be exercised with lime, sound judgemnent should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced withou prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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. FILE NO.:
<onTtesy, CAL-TECH TESTING, INC. 23-00297-01
T N\G, ENGINEERING & TESTING LABORATORY CYLINDER SET NO:
i \zY ) P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 « Fax (386)752-5456 144
4_-; 2907 Spring Glen Road, Jacksonville, FL. 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 668

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

s <
£ =
L Ty ¥

A

Client: Stellar, 2900 Hartley Road, Jacksonville, FLL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
- psi: 4000 5 .
o days: 28
(% Mix Type:
® Normal Wt. [ Lightweight (I Mortar Mix [ Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [J AtPlant  [_] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 2:40 AM 3:21 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 7022018 10 ==
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authoﬁggd by:
4 CYy.. == .
: Plasticizer Added at Job Site: gal. C.Y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):. N
a 4.5 47 62 —_
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ = Yes [ INo [ ] Unknown Yes [ INo
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;E) DIATE(:-I; SPECL“;EE: T:Em = TO(TP’:LLm:S;‘D TEST iTSNGTH F;YAZES;E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 61,660 4860 4
B 01/15/24 02/09/24 28
C 01/15/24 02/09/24 | 28
D 01/15/24 HOLD H
E
F
G
REMARKS: | — )
KT R
Tvpe 3

The test results presented in this repori are specific only lo the samples tesled at the lime of Type 1 « Type 2 ot - pi R
lesting. The lest was performed in accordance with generally accepled methods and standards. s on Eoth enas: e T v e o rough Both ors, no well-
Sinca material condilions can vary between lest localions and change with time, sound judgement NG T Cape Bl il Y Tned cones
shauld be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced wilhoul prior approval of the author = ~J
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Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By: L
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 145
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 » Fax (904)381-8902 | AR NO.: 669
i COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL. 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 -
[a] days: 28
(ZD Mix Type:
o Normal Wt. [] Lightweight (] Mortar Mix ] PumpMix [ Grout [ other:
qu Plasticizer Added: [ Yes No If"Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 3:31 AM 4:08 AM J. Green
5 Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4162 7022023 10 -
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
P Cy.. == .
: Plasticizer Added at Job Site: gal.: C.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 47 64 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ No [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN |.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:;E) = ATE(;T) SPEC:;Z’: (S:Em ; TO(EEHL;:)"D TEST (SPTIE)NGTH F;YAZETS;E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 64,020 5040 4
B 01/15/24 02/09/24 28
Cc 01/15/24 02/09/24 28
D 01/15/24 HOLD H
E
F
G
REMARKS: B— I ————

The test results presenied in this reporl are specific only to the samples {ested al the time of
lesling. The test was performed in accordance wilh generally accepted methods and standards
Since material conditions can vary between test localions and change with time, sound judgement
should be exercised wilh time, sound judgement should be exercised with regard to the use and
interprelation of the data. This report shall not be reproduced withaut prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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. FILE NO.:
o Tess, CAL'TECH TESTING, |NC 23-00297-01
3 2 ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 146
ﬁz ;:- 2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 » Fax (904)381-8902 |LAB NO.: 670
%) F
A COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 .
(a] days: 28
5 Mix Type:
5 Normal Wt. (] Lightweight (] Mortar Mix ] Pump Mix [ ] Grout (] other:
'g Plasticizer Added: [] Yes No if "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 4:08 AM 4:46 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Woeather Conditions:
< 4240 7022028 10 =
S Extra Water Added at Job Site: [ Yes No If"Yes" gal: - _ |Extra Water Authorized by:
< Cy.. == .
_;' Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6 47 64 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T s Yes [ JNo [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN I.D LAB NO DATE RECEIVED IN LAB| ~ DATE TESTED (:S;) = AT f:T) SPEC:;E: ?:Em ) T‘j(;:tn:cs’;m TEST (SJSIE)NGTH F?AZ'iS;E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 62,110 4890 4
B 01/15/24 02/09/24 28
C 01/15/24 02/09/24 28
D 01/15/24 HOLD H
E
F
G
REMARKS: I —] [=—=n z=mm ]
) QBRI
> | A PA
The test results presenied in this report are specific only to the samples lested at the time of Type 1 Tya 2 Type 3
testing, The test was performed in accordance with generally accepted methods and standards e on bath onds: oe P gk e gl e reIgE Bot anGe, ae v
Since maerial condilions can vary between test locations and change with fime, sound judgement 2 Tl ot e one an Sther end fomed cones
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the dala This report shall not be reproduced without prior approval of the author. [~
> \“mllll iy
i\
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 * Fax (386)752-5456 147
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901  Fax (904)381-8902 |[LAB NO.: 671
R COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 =
(=] days: 28
g Mix Type:
s Normal Wt. [ Lightweight (I Mortar Mix  [] Pump Mix [ ] Grout [ other:
g Plasticizer Added: [] Yes No If "Yes", (] AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 5:11 AM 5:34 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4162 7022033 10 ---
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - Extra Water Authorized by:
< cy.: - .
_';' Plasticizer Added at Job Site: gal.: Ry
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
fa) 5 48 65 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
[ - Yes [JNo [ ] Unknown Yes [JNo
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN [.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (:fyi) DIATT:.; 5PECLT:;3 .(Sslein ) To(.;':tnlac:;\n TEST (SPTSSNGTH F;’Ya::l_er:E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 65,370 5150 4
B 01/15/24 02/09/24 | 28
C 01/15/24 02/09/24 | 28
D 01/15/24 HOLD H
E
F
G

REMARKS:

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test results presenled in this repori are specific only to the samples tested at the time of
testing  The lest was performed in accordance with generally accepted methoeds and standards
Since material conditions can vary between test [ocations and change with lime, sound judg

[=—= n. t28 me

L

I

A}

110, [25 mm] of

should be exercised with time, sound judgement should be exercised with regard to the use and
Interpretation of the data. This reporl shall not be reproduced without prior approval of the author.
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FILE NO.:

CAL-TECH TESTING, INC. __ 23.0020701

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 « Fax (386)752-5456 148

2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 + Fax (904)381-8902 [LAB NO.: 672

Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257

Project Name: US Cold Storage - Building Expansion Phase Ill

Project Location: Lake City, FL

Project Contractor: Stellar 1cc: Client 1cc: File

Concrete Supplier: Smyrna Ready Mix Concrete Report Date:

Specified Strength for Structure: Slump (inches): Air Content (percent):
psi: 4000 5 .
days: 28

Mix Type:
Normal Wt. [ Lightweight (I Mortar Mix  [_] PumpMix [ ] Grout [] other:

DESIGN DATA

Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite

Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 5:30 AM 6:14 AM J. Green

Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
4240 7022038 10 -

Extra Water Added at Job Site: [] Yes No If"Yes" gal.. - Extra Water Authorized by:
CY.. ==

Plasticizer Added at Job Site: gal.: cy.:

Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
3.5 50 67 -

Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
= Yes [ INo [ ] Unknown Yes [ INo

FIELD and LAB DATA

Location of Concrete Placement: Freezer Slab Pour #5

AGE TEST SPECIMEN SIZE TOTAL LOAD TEST STRENGTH TYPE OF
SPECIMEN LD. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (deys) DA (n) AREA (g 1) (pounds) ®s) FRACTURE TESTED BY

01/15/24 01/19/24 7 4.02 12.69 62,330 4910 4

01/15/24 02/09/24 | 28

01/15/24 02/09/24 | 28

01/15/24 HOLD H

Qmmig|O(m >

S 1< 1] [T \

The lest results presenled in this report are specific only to the samples tested al the time of Type 1 Type 2 Type 3
Reasonably wall-1orrmed Wal-formed cons on one Columnes vertucel crasching
end. vortical cracks nunning through both enda. No weil-

- tormed

testing The test was performed in accordance wilh generally accepted melhods and standards cones on bhoth ends, lose
thaen 1 in. (25 mm] of through capa, no CONes

Sinice material conditions can vary between fest locations and change wilh time, sound judgement eracking through caps defined cone on other and
shauld be exercised with lime, sound judgement should be exercised with regard to the use and
interpretation of the dala. This report shall not be reproduced withoul prior approval of the author. Va
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Respectfully Submitted,

"v R ‘\ \\“ é‘mmjlq.ﬁ‘n“ w

CAL-TECH TESTING, INC. Reviewed By:




CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:
23-00297-01

CYLINDER SET NO.:

testing. The test was performed in accordance wilh generally

The test resulls presented in this report are specific only to the samples tested at (he time of

and

Respectfully Submitted,
CAL-TECH TESTING, INC.

Since material conditions can vary between test locations and change with time, sound judgement
shauld be exercised with lime, sound judgement should be exercised with regard to the use and
intarpretation of the data. This report shall not be reproduced without prior approval of the aulhor
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P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 » Fax (386)752-5456 149
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 * Fax (904)381-8902 |LAB NO.: 673
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'<_E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 .
(a] days: 28
5 Mix Type:
5 Normal Wt. [] Lightweight [IMortar Mix  [_]Pump Mix [ ] Grout [] other:
&) |Plasticizer Added: [ Yes No If "Yes", [CJAtPlant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/15/24 5:31 AM 5:50 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7022075 10 -
g Extra Water Added at Job Site: [ Yes No H"Yes" gal.. = Extra Water Authorized by:
< C.Y.l - .
_;' Plasticizer Added at Job Site: gal.: Cy.l
¢=u Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6 38 62 am
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
s - Yes [JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 6
Note: Slump above specified requirements
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (':fy':) DIAT_F(‘:_T) SFECL“;E‘; (S:Ein - Tcmtn';‘:)’m TEST (SPT:[E)NGTH FQZES:E TESTED BY
A 01/16/24 01/22/24 7 4.02 12.69 61,360 4840 4
B 01/16/24 02/12/24 28
Cc 01/16/24 02/12/24 | 28
D 01/16/24 HOLD H
E
F
G
REMARKS: — J=——= . 25 mm
% I EN R T )
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 150
2907 Spring Glen Road, Jacksonville, FL 32207 » (304)381-8901 * Fax (904)381-8902 || AB NO.: 674
Rt COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Harfley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 111
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File

Concrete Supplier:

Smyrna Ready Mix Concrete

Report Date:

Respectfully Submitted,
CAL-TECH TESTING, INC.

lasting. The test was performed in accordance with generally accepted melhods and slandards.
Sine= material conditions can vary between test locations and change wilh time, sound judgement
should be exercised wilh time, sound judgement should be exercised with regard to (he use and
interpretation of the data This report shall not be repraduced without prior approval of the author

IS Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 3 -
(] days: 28
% Mix Type:
5 Normal Wt. (] Lightweight [ Mortar Mix ~ [] Pump Mix [ ] Grout [ other:
g Plasticizer Added: [] Yes No If "Yes", [C] At Plant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/16/24 5:02 AM 5:56 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7022089 10 -
8 Extra Water Added at Job Site: [ Yes No If"Yes" gal.: = Extra Water Authorized by:
< cy.. -— .
;’ Plasticizer Added at Job Site: gal.: C.y.:
¢=u Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 4.5 56 68 -—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o —_ Yes [ INo  []Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 7
Note: Slump above specified requirements
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fyf) = ATT:: SFECL“;Ei ?:Em > To(lﬁl':n'js’)‘m TEST ZT:I_E)NGTH F;:F;ETSQE TESTED BY
A 01/17/24 01/23/24 7 4.02 12.69 56,300 4440 3
B 01/17/24 02/13/24 28
C 01/17/24 02/13/24 28
D 01/17/24 HOLD H
E
F
G
REMARKS: | —] |\——- =4y (R ) _‘
A X ][I}
/&-._\ d Rt |~ \ e ‘
The lest results presenled in this report are specific only (o the samples tested at the time of Typa il '0""1;3‘?::‘. oo one Coturnmar mm;’ ——
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. FILE NO.:
e Lesey, CAL'TECH TESTING, INC 23-00297-01
N h < .
7 2, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386)752-5456 151
‘,} = 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 LAB NO.: 675
% £4
4 ONE &
i AP5 il
SOt COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 3 .
o days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight (I Mortar Mix [} Pump Mix [ ] Grout [[] other:
uQJ Plasticizer Added: [ Yes No If "Yes", [JAtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/16/24 7:16 AM 7:47 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4521 7022093 5 ——
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.. === B - Extra Water Authorized by:
P Cy.. = .
_;' Plasticizer Added at Job Site: gal.: cy.:
F\s Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 58 70 i
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes []No  [] Unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour 7
Note: Slump above specified requirements
SPECIMEN L.D. LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (:fy: DI;TET) SPECL“';??;:EM ; To(';:tn:cs);m TEST (SPT:F)NGTH F;:ZE‘LCJ):E TESTED BY
A 01/17/24 01/23/24 7 4.02 12.69 60,080 4730 4
B 01/17/24 02/13/24 28
C 01/17/24 02/13/24 28
D 01/17/24 HOLD H
E
F
G
REMARKS: — === e
120 BN )ﬁu
|
The tes! results presented in this report are specific only to the samples tested at (he time of | Type 1 Typo 2 Type 3 i
testing, The test was performed in accordance with generally accepted methods and standards S Eaipin & ittt i e, Nores) e e Al Srirs
Since material conditions can vary between test locations and change with time, sound jud | rking Tetan aoy e ot o e fommed cones
should be exercised with time, sound judgement should be exercised with regard o lhe use and |
interprelation of the data. This report shall not be reproduced withoul prior approval of the author. = ~
| \ A \\\\“"”””'”““,
[}
IR o fiont Sie fr :!yc::‘s:g / \\\\\\ '-%,mrM 3 ?{‘Fp I
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Respectfully Submitted, W Ot
CAL-TECH TESTING, INC. Reviewed By: ] Yo 81 "f:_
Licensed, Flo 655@0-;*.:___; g
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CAL-TECH TESTING, INC. [™™ 0

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 152
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 [LAB NO.- 682

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(=] days: 28
(ZD Mix Type:
b Normal Wt. [ Lightweight (] Mortar Mix ] Pump Mix [ ] Grout ] other:
ud' Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 2:38 AM 3:16 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
[
< 4240 7022128 10 Dark
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal: —- Extra Water Authorized by:
< Cy. = n
: Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 45 61 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ JNo [ ]Unknown Yes [_]No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN |.D LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyS) DI:T:: SPEC:;E:?SIEEM ) TO(';:L.n:(z)AD TEST (S;)T:'E)NGTH F;YAPCI'EI'SRFE TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 64,020 5040 4
B 01/22/24 02/16/24 28
C 01/22/24 02/16/24 28
D 01/22/24 HOLD H
E
F
G
REMARKS: | = pf e 7
'\-.\“ </ i
< z 3 A
| /(] \ A DAL 5
The tesl resulls presented in this report are specific only to the samples tested at the time of Type 1 Type 2 Type 3
lesting, The test was performed in accordance with generally accepted methods and slandards Conas on baih s loes P bR el IO Bt mrde. e il
Since malerial conditions can vary between test focalions and change with time, sound judgement ring thah e T N, e fornetl cones
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author v =~
\ I“IJJH( X
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ot Mt et et
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Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By:
Licensed, Flo
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:
23-00297-01

CYLINDER SET NO.:

Tha test resulls presenled in this report are specific only to the samples tested at the time of
lesting. The test was performed in accordance with generally accepled melhods and standards.
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
Interpretation of the data. This report shall not be reproduced without prior approval of the author,

Respectfully Submitted,
CAL-TECH TESTING, INC.

P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 * Fax (386)752-5456 153
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 |LAB NO.: 683
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
-4 psi: 4000 46 .
(=] days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight I Mortar Mix  [_] PumpMix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPlant ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 3:38 AM 3:54 AM J. Green
5 Concrete Truck No.: Ticket No.: Size of Load {(c.y.): Weather Conditions:
< 4026 7022131 10 Dark
2 Extra Water Added at Job Site: []Yes No If"Yes" gal.. - |Extra Water Authorized by:
< CY.. = _
_;' Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 6.25 45 61 -
EJJ Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 8
Note: Slump above specified requirements
SPECIMEN |.D LAB NO DATE RECEIVED IN LAB DATE TESTED (dA;;yE) DIATT:T) SPECLL;EEPZ?SIjEin ) TC)("I;:L.”I:’C:;RD TEST (SPTSR_SNGTH F?AT:E’S:E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 57,760 4550 4
B 01/22/24 02/16/24 | 28
C 01/22/24 02/16/24 | 28
D 01/22/24 HOLD H
E
F
G
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:
23-00297-01
CYLINDER SET NO.:

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test results presented in this report are specific only to the samples tested al Lhe time of
testing. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change wilh time, sound judgement
shuuld be exercised with time, sound judgement should be exercised wilh regard to the use and
interpretation of the dala. This report shall not be reproduced without prior approval of the author:

P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 » Fax (386)752-5456 154
2907 Spring Glen Road, Jacksonville, FL 32207 = (904)381-8901 * Fax (904)381-8902 |LAB NO.: 684
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lil
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
IS Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: B 4000 46 -
o days: 28
5 Mix Type:
5 Normal Wt. [1 Lightweight [] Mortar Mix  [_] Pump Mix [ ] Grout [ other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 4:03 AM 4:22 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7022136 10 Dark
z Extra Water Added at Job Site: []ves No [f"Yes" gal.: s Extra Water Authorized by:
< CY.:  me- _
_'; Plasticizer Added at Job Site: gal.: c.y.:|
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 a5 61 s
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ JNo [ ] Unknown Yes [ INo
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN | D LAB NO DATE RECEIVED IN LAB DATE TESTED (2:;,5) DIATT:'; SPECIIAI\;?: fsliEln) To(:;:tn'j:;XD TEsT ZT?ENGTH F;YAE?'S;E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 61,390 4840 4
B 01/22/24 02/16/24 28
C 01/22/24 02/16/24 28
D 01/22/24 HOLD H
E
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 ¢« (386) 755-3633 « Fax (386)752-5456 155
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 | AB NO.: 685
o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |11
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
i. Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 .
o days: 28
CZD Mix Type:
5 Normal Wt. [ Lightweight [ Mortar Mix [ Pump Mix [ ] Grout (1 other:
uQJ Plasticizer Added: ] Yes No If "Yes", [J atpPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampied: Sampled By:
01/19/24 4:30 AM 5:08 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[y
< 4026 7022141 10 Dark
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal: - B - Extra Water Authorized by:
P Cy.: == .
_;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 8 46 59 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ JNo [ ] Unknown Yes [_|No
Location of Concrete Placement: Freezer Slab Pour 8
Note: Slump above specified requirements
SPECIMEN I.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:fyf) DIATT;: SPECL“QZZ ffin_) TO("I;:lI;n:Z;\D TEST :TSNGTH F;;PCETS:E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 62,420 4920 4
B 01/22/24 02/16/24 28
C 01/22/24 02/16/24 28
D 01/22/24 HOLD H
E
F
G
REMARKS: | ] [— 1 2s )
Pt A ™
N 1 |- 2 }\
The lesl results presented in this report are specific only to the samples lested at the lime of | T Type 2 Type 3
tasling. The test was performed in accordance with generally accepted melhods and standards o‘;‘:,‘:ﬁ:’?,‘:g‘";,‘;‘,‘;"::;", .m“'t;?:;‘:dcmﬂ on.:g .ﬁ?‘&;‘:;‘é‘?ﬂﬁ:iﬁ&i
Since material condilions can vary between test locations and change with time, sound judgement i PR Sl ol e e o e e formed cones
shauld be exercised with time, sound judgement should be exercised with regard to the use and
interpraation of the data, This report shall nol be reproduced wilhoul prior approval of the author. v
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Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By:
Licensed, FIg




CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633  Fax (386)752-5456 156
2907 Spring Glen Road, Jacksonville, FL 32207 = (904)381-8901 * Fax (904)381-8902 |[LAB NO.: 686
Rl COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_i Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 o
[ days: 28
(ZD Mix Type:
b Normal Wt. [ Lightweight (I Mortar Mix [ PumpMix [ ] Grout [] other:
"g Plasticizer Added: [ Yes No If "Yes", [ ]AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 5:09 AM 5:55 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 7022146 10 Dark
g Extra Water Added at Job Site: [] Yes No If"Yes" gal.; -— Extra Water Authorized by:
= CY.. === _
: Plasticizer Added at Job Site: gal.: c.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 47 60 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ s Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN 1D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (32':) = ATTET) SPECL'VF:?:?:%.) T(:‘(E:tnﬁ;m TEST ;TIE)NGTH F;;ZETS;E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 61,660 4860 4
B 01/22/24 02/16/24 | 28
C 01/22/24 02/16/24 | 28
D 01/22/24 HOLD H
E
F
G

REMARKS:

Since material conditions can vary between test locations and change with

interpretation of the data. This repori shall noi be reproduced without prior

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test results presented in lhis reporl are specific only to lhe samples tested at the lime of
lesting. The test was performed in accordance with generally accepted methods and slandards.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 157
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 » Fax (904)381-8902 |LAB NO.: 687
R COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 11
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: ) 4000 4-6 -
(a] days: 28
(ZD Mix Type:
o Normal Wt. [ Lightweight [ Mortar Mix [ Pump Mix [ ] Grout [] other:
g Plasticizer Added: ] Yes No If "Yes", [ JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 6:11 AM 6:32 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4236 7022151 10 Dark
S Extra Water Added at Job Site: [ Yes No If"Yes" gal: --- - Extra Water Authorized by:
=3 Cy.. === .
%’ Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.25 47 60 ---
d Air Content (% by vol., ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (’;‘SE) 5 AT 'ZiT) SPECM?: ?stm) T"&:ﬁﬂ:‘z;‘t’ TEST (‘:JT:*SNGT“ F;T\FC’IE'SI:E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 59,890 4720 4
B 01/22/24 02/16/24 | 28
C 01/22/24 02/16/24 | 28
D 01/22/24 HOLD H
E
F
G

REMARKS:

Respectfully Submitted,
CAL-TECH TESTING, INC.

The lest results presented in this report are specific only to the samples tested at the lime of
testing. The test was performed in accordance with generally accepted methods and slandards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard lo he use and
interpretation of the data This report shall not be reproduced without prior approval of lhe author
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